For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

196-745-000 Front Counterweight (1986) Page 1 of 2
Front Counterweight Kit

//k\
,\J BOLTED FRONT

_~ PIVOT BRACKET

SCREW ON _
TRACTOR ¢

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

196-745-000 Front Counterweight (1986)

Front Counterweight Kit

X
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number

15873

15949

16024

710-0258
710-0314
710-0693
710-0915
712-0240
712-0287
723-0367
736-0105
736-0142
736-0171
736-0280
736-0329

Q
<

RPRRPRRPRRRPRRPRRRRERRERRRRR

SIPIF

Description

Page 2 of 2

Counterweight Bracket Ass'y.

Exhaust Deflector

Tie Strap

HexBolt 1/4-20x .62" Lg.*
Hex Bolt 7/16-20 x 1.0" Lg.
Hex Bolt 3/8-16 x 4.5" Lg.

Hex AB 0 Tap Scr. 5/16-18 x 1.0" Lg.

HexJamNut7/16-20Thd.
Hex Nut 1/4-20 Thd. *
Front Counterweight-38 Lbs.

Bell-Wash..40" I.D. x .88" O.D.
FI-Wash. .28" I.D. x .50" O.D.

L-Wash. 7/16" 1.D.

FI-Wash. .39" 1.D. x 1.12" O.D.

L-Wash. 1/4" 1.D.*

WWW.mymowerparts.com



